GEAR DRIVE PISTOL GRIP

lllustrated Parts List for the Velke Gear Drive Mower
Serial numbers 32274 & Higher
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32", 36" CUTTER DECKS

REF. # DESCRIPTION PART #
1 32" CUTTER DECK 93480014
36" CUTTER DECK 93470021
P 32" DECK COVER 93480013
36" DECK COVER 93470013
3 KNOB, DECK 18410006
3/8-24 NYLOCK NUT (CE MODEL) 12990047
4 |BOLT, HCS, 1/4-20X1 PLAIN 11990090
5 |BUSHING, SPLIT TAPERED 1" FOR PULLEY 71460008
6 PULLEY, SINGLE GRV 5.5 OD, FOR 32" DECK 71460060
PULLEY, SINGLE GRV 6 OD, FOR 36" DECK 71460053
7 |PULLEY, SMALL IDLER, DECK 71460009
8 BELT, WRAPPED, FOR 32" DECK 71460107
BELT, WRAPPED, FOR 36" DECK 71460013
9 |NUT, TOPLOCK 3/8-16 12990031
10 |WASHER, FLAT USS 5/16 z 13990010
11 |NUT, LOCK FLANGE 3/8-24 Z 12990029
12 |T-ROD, 36/42 ROD STAND 24460002
13 |CAP, VINYL 3/8 X 1, FOR ISO POSTS 17460002
14 |BOLT, HCS, 1/2-20X3.5Z 11990089
15 |WASHER, FENDER 5/16 X1 1/4 Z 13990032
16 |BEARING, BALL, FOR IDLER ARM 77410010
17 |CIS BEARING BUSHING 25410003
18 |SPRING, 2.5" DECK IDLER SPRING 16460009
19 |IDLER ARM, 7" 93490012
20 |BOLT, HEX 3/8-16 X2 Z5 11990005
21 |MACHBUSH, 1/2 1D X 7/8 OD X 18 GA 13990015
22 |IDLER ARM WASHER 93490009
23 |NUT, NYLOCK 1/2-20 Z 12990038
24 |BOLT, FLANGE 1/2-13 X1 1/4 Z5 11990015
25 |NUT, LOCK FLANGE 1/2-13Z 12990010
26 |BOLT, FLANGE 3/8-16 X 1 Z8 11990046
27 |NUT, LOCK FLANGE 3/8-16 Z 12990008
28 BLADE, 16 1/2" 71440002
BLADE, 18" 71440001
29 |WASHER, FLAT USS 5/8 Z 13990011
30 [BOLT, HEX 5/8-11X 10 Z5-STANDER 48/52/61 11990014
31 |SPINDLE ASSEMBLY, WVK, BALL BEARING 71460039
32 [RETAINING RING, EXTERNAL (SMALL) 71460014
33 |WASHER, SMALL FOR SPINDLE 71460021
34 [RETAINING RING, INTERNAL (LARGE) 71460015
35 |WASHER, SPINDLE 71460016
36 |[BEARING, SPINDLE (LARGE) 71460017
37 |SPINDLE HOUSING, WVK 71460049
38 [SPINDLE SHAFT, 5.89", WVK 71460050
39 |MACHINE KEY 1/4 X 1/4 X1 15990003
40 |MACHBUSH5/8 X11/2X1/4Z 13990007
41 |NUT, HEX 5/8-11 Z FOR BLADES 12990003
42 |BOLT, CARRIAGE 3/8 X 175 11990016
43 |FLEXIBLE CHUTE DEFLECTOR CLAMP PLATE 93460061
44 |CHUTE DEFLECTOR, RUBBER 17460007
45 |FLEXIBLE CHUTE DEFLECTOR FLANGE WELDMENT 93460060
46 |BOLT, HEX 5/16-18 X 1 Z5 11990027
47 |MULCHING BLOCK OFF PLATE 93460024
48 |NUT, NYLOCK 3/8-16 Z 12990020
49 GRASS GOBBLER FOR WRIGHT (JUMBO) WRJ300-3
GRASS GOBBLER TURBO 10 FRONT WRGGT10FRNT
50 [LATCH GGL1-1
51 DOOR (JUMBO SIZE) GGD4-4
DOOR (TURBO 10) GGD-T10
52 LEAF GOBBLER LG1000
GRASS GOBBLER TURBO 10 REAR WRGGT10REAR
53 MULCH KIT, CURVED, 32" 95480003
MULCH KIT, CURVED, 36" 95470002
54 |CHUTE DEFLECTORKIT, FLEXIBLE 95460004
55 |BOLT, HEX 5/16-18 X4 1/2 75 11990003
56 [SPRING, TORSION FOR CHUTE DEFLECTOR 16460002
57 |NUT, NYLOCK 5/16-18 Z 12990021
58 |CAP, VINYL 2 1/2 X1 1/2, DECK COVER 17460001
59 |METAL CHUTE DEFLECTOR 93460002
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48", CUTTER DECKS

REF. # DESCRIPTION PART #
1__|CUTTER DECK W/ ISOL. CAPS, 48" DECK 93430028
2 |DECK COVER WELDMENT, 48" DECK 93430019
3 |CAP, VINYL 2 1/2 X 1 1/2, DECK COVER 17460001
. |KNOB, DECK 18410006

3/8-24 NYLOCK NUT (CE MODEL) 12990047
5 |BOLT, HCS, 1/4-20X1 PLAIN 11990090
6 |BUSHING, SPLIT TAPERED 1" FOR PULLEY 71460008
7__|PULLEY, SINGLE GRV 5.50 OD 71460060
8 |PULLEY, DOUBLE GRV 5.50 OD 71460061
9 |PULLEY, SMALL IDLER, DECK 71460009
10 |ENGINE/BLADE BELT 71460013
11__|BLADE/BLADE BELT 71460070
12 |NUT, LOCK FLANGE 3/8-24 Z 12990029
13__|T-ROD, DECK COVER 24410001
14__|BOLT, HCS, 1/2-20X3.5 Z 11990089
15 |WASHER, FENDER 5/16 X 1 1/4 Z 13990032
16 |BEARING, BALL, FOR IDLER ARM 77410010
17__|CIS BEARING BUSHING 25410003
18 |SPRING, 2.5" DECK IDLER SPRING 16460009
19 |IDLER ARM 7 93490012
20 |IDLER ARM 7" 93490011
21 |MACH BUSH, 1/21D X 7/8 OD X 18 GA 13990015
22 |IDLER ARM WASHER 93490009
23 |BOLT, HEX 3/8-16 X 2 75 11990005
24 |BOLT, HEX3/8-16 X2 1/2 25 11990004
25 |NUT, TOPLOCK 3/8-16 12990031
26 |WASHER, FLAT USS 5/16 z 13990010
27 |BOLT, FLANGE 1/2-13 X 1 1/4 5 11990015
28 |NUT, LOCK FLANGE 1/2-13Z 12990010
29 |CAP, VINYL 3/8 X 1 17460002
30 |BOLT, FLANGE 3/8-16 X 1 28 11990046
31 |NUT, LOCK FLANGE 3/8-16 Z 12990008
32 |BLADE, 16 1/2" 71440002
33 |WASHER, FLAT USS 5/8 Z 13990011
34 |BOLT, HEX 5/8-11X 10 Z5-STANDER 48/52/61 11990014
35 |SPINDLE ASSEMBLY, BALL BEARING 71460039
36 |RETAINING RING, EXTERNAL (SMALL) 71460014
37 _|WASHER, SMALL FOR SPINDLE 71460021
38 |RETAINING RING, INTERNAL (LARGE) 71460015
39 |WASHER, SPINDLE 71460016
40 |BEARING, SPINDLE (LARGE) 71460017
41__|SPINDLE HOUSING 71460049
42 |SPINDLE SHAFT 71460050
43 |MACHINE KEY 15990003
44 |MACHBUSH 5/8 X 1 12X 1/4 Z 13990007
45 _|NUT, HEX 5/8-11 Z FOR BLADES 12990003
46 |CHUTE DEFLECTORKIT, FLEXIBLE 95460004
47 _|NUT, NYLOCK 5/16-18 Z 12990021
48 _|SPRING, TORSION FOR CHUTE DEFLECTOR 16460002
49 |[BOLT, HEX 5/16-18 X4 1/2 25 11990003
50 |BOLT, CARRIAGE 3/8 X 125 11990016
51 |FLEXIBLE CHUTE DEFLECTOR CLAMP PLATE 93460061
52 |CHUTE DEFLECTOR, RUBBER 17460007
53 |FLEXIBLE CHUTE DEFLECTOR FLANGE WELDMENT 93460060
54 |BOLT, HEX 5/16-18 X 1 Z5 11990027
55 |MULCHING BLOCK OFF PLATE 93460024
56 |NUT, NYLOCK 3/8-16 Z 12990020
57 |GRASS GOBBLER FOR WRIGHT (JUMBO) WRJ300-3
GRASS GOBBLER TURBO 10 FRONT WRGGT10FRNT
58 |LATCH GGL1-1
59 |DOOR (JUMBO SIZE) GGD4-4
DOOR (TURBO 10) GGD-T10
0 |LEAF GOBBLER LG1000
GRASS GOBBLER TURBO 10 REAR WRGGT10REAR
61__|MULCH BAFFLE,CURVED, RIGHT 48" DECK 93430013
62 |MULCH BAFFLE,CURVED, LEFT, 48" DECK 93430014
63 |MULCH KIT, CURVED, 48" DECK 95430003
64 |METAL CHUTE DEFLECTOR 93460002
65 |DECK BAFFLE KIT, 48", W/ HARDWARE 95430005
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CASTER PARTS

REF. # DESCRIPTION PART #
1 BOLT, HEX 3/8-16 X 1 1/4 Z5 11990032
2 |CASTER ARM, WVK, INCL #15x2, #16 98460033
3 |CASTER YOKE 93460007
4 PNEUMATIC WHEEL ASSEMBLY INCL #5,#6,#8,#9X2,#10,#11 72460003
FLAT-FREE WHEEL ASSEMBLY INCL #8,#9X2,#10,#11 72460013
5 |WHEEL RIM (FOR PNEUMATIC ONLY) 72460008
6 |CASTER TIRE ONLY (FOR PNEUMATIC ASSY) 72460007
7 |BEARINGKIT, INCL #8,#9X2,#10 VKBRGKIT
8 |3/4 X 1/2 X4 SPANNER VKSPNNR
9 |3/4 X 13/8 BEARING RETAINER VKBRGRTNR
10 [3/4 X 1 3/8 X3 ROLLER BEARING VKRLBRG
11 |GREASE FITTING FOR WHEEL VKWHLZERK
12 |[NUT, NYLOCK 1/2-20 Z 12990038
13 |BOLT, HEX 1/2-20 X 5 1/2 Z5 11990057
14 |MACHBUSH7/8 X13/8X1/2Z 13990008
15 |PBUSHING MEDIUM 14990001
16 |1/4-28 GREASE FITTING 15990006
17 |MACHBUSH, 7/8 ID X 1 1/2 OD X 1/4" 13990021
18 |LYNCH PIN 7/16 FOR CASTERS 15990013
19 |WASHER, FLAT USS 5/16 z 13990010
20 [NUT, NYLOCK 3/8-16 Z 12990020
21 [3/4 x 1 1/4 MACHINE BUSHING, 14 GA 13990019
22 [3/4 x 1 1/4 MACHINE BUSHING, 10 GA 13990018
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TRACTOR ASSEMBLY

REF. # DESCRIPTION PART# | REF.# DESCRIPTION PART #
1 TRACTOR BODY 93410193 47 |WASHER, FLAT USS 5/16 z 13990010
2 |ENGINE-SEE AUTHORIZED ENGINE DEALER N/A 48 |BELL CRANK PIVOT ARM SPANNER, 5/8 x 1 5/8 93410203
3 |O-RING, FOR KAWASAKI OIL DRAIN ADAPT 35410024 49 |IDLER ADJUSTMENT ROD, 3/8" 85460014
4 |OIL DRAIN VALVE ADAPTER 35410018 50 [REAR SPRING SPANNER 5/8 x 3/8 93410163
5 |OIL DRAIN VALVE 36410003 51 [BELT GUARD 93410199
6 |FITTING, MALE BARB 1/2 - 90 36410005 52 [IDLER ARM SPRING 16460011
7 |TUBE, OIL DRAIN 81410017 53 [NUT, NYLOCK 3/8-16 Z 12990020
8 |MUFFLER GUARD - 15 & 17 HP (CE ONLY) 91410014 54 [IDLER PULLEY SPANNER, 5/8 x 25/32 93410082
9 |BOLT, FLANGE 3/8-16 X 3/4 Z5 11990030 55 |BELT DRIVE IDLER PULLEY 71460094
10 |FUEL TANK, 6 GAL CAPACITY 41410016 56 |WHEEL DRIVE BELT 71460087
11 |GAS CAP 41410012 57 |E-CLIP 1/2 15990009
12 |[FUEL TANK STRAP 91410002 58 [BRAKE LEVER 93410200
13 |SCREW, ROUND PHLP 1/4-20 X 3 11990107 59 |[BRAKE LEVER BUSHING 14990002
14 [NUT, LOCK FLANGE 1/4-20 12990006 60 |CLEVIS PIN 21420001
15 |FUEL VALVE, ON-OFF 41410017 61 [BOLT, HEX 3/8-16 X 1 3/4 Z5 11990066
16 |FILTERED FUEL PORT 41410018 62 |[BRAKE BAND 71420001
17 |HOSE CLAMP, 1/4 43410001-22| 63 |BRAKE LINK 93410201
18 |CUT FUEL HOSE 42420001 64 |THREADED CLEVIS PIN 18410009
19 |FUEL FILTER 34490003 65 [BOLT, 3/8-16 X3 1/2 11990111

20 |GEAR SHIFT SELECTOR 93410194 66 WHEEL AXLE, 32" DECK 93410216
21 |GRIP FOR GEAR SHIFT SELECTOR 17420010 WHEEL AXLE, 36" & 48" DECK 93410202
22 |GEAR SHIFT MOUNTING BRACKET 93410195 67 |HAIR PIN CLIP .0915 Medal21-05
23 |TRANSMISSION, 5-SPEED 39490001 68 [MACHBUSH 1X11/2X14 GA 13990027
24 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012 69 |BLADE CLUTCH 71410014
25 |NUT, LOCK FLANGE 5/16-18 Z 12990007 70 [D-SPACER FOR BLADE CLUTCH 71410007
26 [NUT, NYLOCK 3/8-24 Z 12990047 71 [BOLT, FLANGE 3/8-16 X 1 Z8 11990046
27 |[NEUTRAL SAFETY SWITCH 39490004 72 |[MACHBUSH, 1/21D X7/8 OD X 18 GA 13990015
28 |GREASE FITTING 15990006 73 WHEEL AND PULLEY ASSEMBLY (32" DECK) 72410037
29 |COUPLER, JACKSHAFT 39490003 WHEEL AND PULLEY ASSEMBLY (36" & 48" DECK) 72410029
30 |JACKSHAFT FOR TRANSMISSION 39490002 74 |WASHER, FLAT USS 7/16 Z 13990002
31 |TRANSMISSION AXLE PLATE 93410196 75 [1"E-CLIP 15990034
32 |BEARING, JACKSHAFT 77410012 76 |[TRANSMISSION PULLEY 71460093
33 |SPACER, JACKSHAFT, 7/8 x 5/16 93410204 77 |TRANSMISSION IDLER PULLEY 71460006
34 |PULLEY, JACKSHAFT 71460088 78 |ENGINE PULLEY KEY 15990003
35 |NUT, LOCK FLANGE 3/8-16 Z 12990008 79 |ENGINE PULLEY 71460089
36 [WOODRUFF KEY 3/16 X 3/4 15990015 80 [ENGINE BELT 71460095
37 |BOLT, HCS, 1/4-20X1 PLAIN 11990090 81 |[MACHBUSH, 5/8 1D X 1 OD X 14 GA 13990016
38 |NUT, NYLOCK 1/4-20 Z 12990019 82 [5/8 EXTERNAL RETAINING RING 15990035
39 |BOLT, FLANGE 1/2-13 X 1 1/4 Z5 11990015 83 [BOLT, HEX 3/8-16 X 1 1/2 Z5 11990070
40 |NUT, LOCK FLANGE 1/2-13Z 12990010 84 [BOLT, HEX 7/16-20 X 2 3/4 Z5 11990010
41 [NUT, LOCK FLANGE 3/8-24 Z 12990029 85 |WHEEL BEARING 77410014
42 IDLER ARM BELL CRANK ARM, RIGHT 93410197 WHEEL ASSY, RIM AND TIRE (32" DECK) 72410041
IDLER ARM BELL CRANK ARM, LEFT 93410198 WHEEL ASSY, RIM AND TIRE (36" & 48" DECK) 72410032
43 |THREADED ROD 24460002 86 TIRE ONLY, 13 X 5.00 - 6 (32" DECK) 72410039
44 |HITCH PIN CLIP #213 15990007 TIRE ONLY, 13 X 6.50 - 6 (36" & 48" DECK) 72410030
45 |SWIVEL END, 5/16 18410002 RIM ONLY (32" DECK) 72410040
46 |BELL CRANK PIVOT ARM SLEEVE 25410005 RIM ONLY (36" & 48" DECK) 72410031
87 [DRIVE PULLEY 72410033
88 |BRAKE DRUM 72410034
89 |WASHER, LOCK 5/16 Z 13990013
90 [BOLT, HEX 5/16-18 X 1 3/4 Z5 11990044
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HANDLEBAR ASSEMBLY

REF. # DESCRIPTION PART #
1 HANDLEBAR WELDMENT 93420069
2 |IGNITION SWITCH, FOR RECOIL START 20420001
3 |SWITCH, BLADE ON/OFF, RED 52420003
4 |SCREW, TRUSS HD MACH 10-32 X 1/2 11990023
5 |NUT, 10-32Z 12990015
6 |THROTTLE CABLE 52420002
7 |OPC PADDLE, RIGHT 93420056
8 |OPC PADDLE, LEFT 93420055
9 |NUT, LOCK FLANGE 5/16-18 Z 12990007
10 |VINYL OPC STOP 17460008
11 |OPC CONTACTOR PLATE 93420061
12 |OPC HAND-LEVER RETURN SPRING 16460001
13 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
14 [SWITCH, NO/NC GRAY 52410005
15 |CAP, VINYL .125 X 1/2 X 2" 17460008
16 [NUT, TOPLOCK 5/16-18Z 12990039
17 CONTROL LEVER LOCK, RIGHT 93420059

CONTROL LEVER LOCK, LEFT 93420058
18 |WASHER, WVP SPRING 13990033
19 |WASHER, FLAT 1/4 Z 13990009
20 |BOLT, HEX 5/16-18 X 2 Z5 11990002
21 |BOLT, HEX 5/16-18 X 1 3/4 Z5 11990044
22 |RECOIL WIRING HARNESS 53490034
23 |CONTROL HANDLE WELDMENT, WVPG 93420052
24 |GRIP, BLACK, WVK 17420010
25 |GRIP, BLACK, 4.5" 17420009
26 |NUT, NYLOCK, 5/16-24 Z 12990051
27 |ROD END, BALL JOINT - RIGHT HAND THREAD 77410008
28 |NUT, JAM 5/16-24 Z 12990007
29 |T-ROD, VELKE CONTROL ROD 24420027
30 |BOLT, FLANGE 3/8-16 X 1 Z5 11990046
31 [NUT, LOCK FLANGE 3/8-16 Z 12990008
32 |CAP, VINYL .125 X 1/2 X 5" 17460006
33 [SULKY LATCH LEVER, WVK 93420033
34 |BOLT, HEX 1/4-20 X 5/8 Z5 11990001
35 |VELKE LATCH, WV 93410157
36 |NUT, NYLOCK 1/4-20 Z 12990019
37 _[SPRING, LRG COMPRESSION 16410002
38 |WASHER, NYLON 3/8" 13990028
39 |[BOLT, FLANGE 3/8-16 X 3/4 Z5 11990030
40 |NUT, TOPLOCK 3/8-16 12990031
41 |VELKE LATCH BASE WELDMENT, WV 93410149
42 |VELKE SULKY LATCH KIT 95420001
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VELKE™ SULKY

REF. # DESCRIPTION PART #
1 VELKE SULKY, PRO 1 (WRIGHT ORANGE) VK200-2WV
2 |VELKE SULKY, X-2 (WRIGHT ORANGE) VKX2-3WV
3 |[WRIGHT ORANGE FOOT PLATFORM (NO WHEEL) VKPLAT2-2-WV
4 |FOOT PLATFORM (NO WHEEL) X2 VKXPLAT2-2-WV
5 [18" VELKE ARM FOR WVK, INCL #14x2 93220001
6 [HITCH, INCL #7x2 VKHITCH2-2
7 [SINTERED BRONZE BUSHING FOR HITCH VHITCHBUSH
8 [BOLT,HEX 3/8-16 X 11/4 Z5 11990032
9 [NUT, NYLOCK 3/8-16 Z 12990020
10 [CLEVIS PIN (COMPLETE) DELUXE HITCH, INCL #11 VKPIN2-2
11 [HAIRPIN CLIP MEDAL21-05
12 |E-CLIP7/8 15990010
13 |[MACHBUSH, 7/8 ID X 13/8 OD X 14 GA 13990017
14 |SINTERED BRONZE BUSHING FOR PIVOT VPIVOTBUSH
15 |AXLE 1/2 X 5 3/16 W/ LOCKNUT, INCL #16 #17 #18 VKAXLE2-2
16 |[INCLUDED IN NUMBER 15 N/A
17 |[INCLUDED IN NUMBER 15 OR 40 N/A
18 |INCLUDED IN NUMBER 15 OR 40 N/A
19 [WHL, 9X3.50-4 TIRE & ASSMBLY WHL40TR90
20 [9X3.50 4 PLY TURF TREAD TIRE VKTIRE
21 [9"X3.50 TUBE FOR VKTIRE VKTUBE
22 |4" X2.25" 3 PIECE RIM/HUB ASSY VKRIM/HUB
23 |GREASE FITTING FOR VKWHEEL VKWHLZERK
24 |BEARING KIT (RLRBRG,SPNNR, 2 RTNRS) VKBRGKIT
25 [3/4 X 1/2 X4 SPANNER VKSPNNR
26 [3/4 X 1 3/8 BEARING RETAINER VKBRGRTNR
27 [3/4 X1 3/8 X3 ROLLER BEARING VKRLBRG
28 |[PROTECTIVE PLASTIC FOR X2 ARMS VKXPROTEC
29 |INTERMEDIATE PIVOT FOR X2 VKXPIVPIV-BLK
30 |WHL, 9X3.50-4 TIRE & ASSMBLY W/ OFFSET X2-WHL40TR90
31 [INCLUDED IN NUMBER 41 N/A
32 |LYNCH PIN - X2 AXLE VKXLPIN
33 [4" X 2.25" OFFSET 3 PIECE RIM/HUB ASSY VKXRIM/HUB
34 |BEARING KIT (RLRBRG,SPNNR, 2 RTNRS) VKXBRGKIT
35 |SPANNER FOR VELKE X2 VKXSPNNR
36 |1 X 13/8 BEARING RETAINER VKXBRGRTNR
37 |1X13/8X11/2ROLLER BEARING VKXRLBRG
38 |DECAL SET/VELKE (2 LARGE & 1 SMALL) VKLABEL
39 |DECAL SET/VELKE X2 (1 LRG & 1 SMALL) X2-VKLABEL
40 [SPACERKIT, 3 SIZES, 5 TOTAL VKSPCKIT
41 [SPACERKIT, 2 SIZES, 6 TOTAL VKXSPCKIT
42 |DECAL, SULKY REVERSE WARNING 76490060
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VELKE GEAR DRIVE DECAL PAGE
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ROTATING RLADE HJ\TAI\D
= HEEF AWAY - ROTATING BLADES!

Ly L/ 4\ DANGER

SHIELD MISSING: DO NOT OPERATE

11

other! Patem(s) pend ing

WRIGHT MANUFACTURING, INC.
FREDERICK, MD USA

= PREVENT SERIOUS INJURY OFt DEATH FROM
THROWN QBJECTS OR BLADE CONTACT

« DO NOT OPERATE BLADES WITHOUT GRASS
CATCHER OR CHUTE DEFLECTOR IN PLACE

* DO'NOT POINT DISCHARGE TOWARD PEOPLE,
ANIMALS OR BUILDINGS WHEN OPERATING

= STOP BLADES BEFORE REMOVING CATCHER

« WEEP HANDS AND FEET AWAY FROM DECK

WHEN ENGINE IS RUNNING i

e 7e450058
14 16
CE . C€ 5
100d 1094
17 18 19
REF # | DESCRIPTION PART # REF # | DESCRIPTION PART #
1 WRIGHT VELKE MOWER DECAL 76490024 11 SHEILD MISSING 76490001
2 DASH DECAL 76490056 12 SHEILD MISSING-CE ONLY 76490029
3 CE DASH DECAL 76490057 13 WRIGHT PATENTS DECAL 76490036
4 WRIGHT W DECAL 76490023 14 BLADE HAZARD 76460001
5 DECK DECAL 76490061 15 BLADE HAZARD-CE ONLY 76490028
6 32" DECK DECAL 76490027 16 HEARING PROTECTION-CE ONLY | 76490058
7 36" DECK DECAL 76490015 17 NOISE-100 Db — CE ONLY 76490045
8 48” DECK DECAL 76490008 18 NOISE-105 Db — CE ONLY 76490046
9 TRANSMISSION GEAR SELECT 76490062 19 CHOKE 76490017
10 WRIGHT PRODUCTS 76410001
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